

GUANGZHOU XINKE SILICONE PRODUCTS CO.,LTD  
5TH FLOOR,1055 WEST,XINTANG ROAD,XINDUN VILLAGE,XINTANG TOWN,ZENGCHENG  
DISTRICT,GUANGZHOU ,China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : ONE SAMPLE OF BREAST LIFT SILICONE NIPPLE COVER IN NUDE.

Manufacturer : GUANGZHOU XINKE SILICONE PRODUCTS CO.,LTD

Sample Receiving Date : Jul 06, 2018

Test Performing Period : Jul 06, 2018 - Jul 11, 2018

Test Performed : Selected tests as requested by applicant against Client's performance standard.

\* \* \* \*

Test Result(s) : Please refer to the next page(s).

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Lily Wang  
Account Manager



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSTC Standards Technical Services Co., Ltd. 198 Kezhu Road, Science Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgs.com.cn  
Guangzhou Branch, Inspection & Testing Services Laboratory 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

**Test Result:**

**Component List / List of Materials**

Sample No.	Material No.	Component	Material
-	1	Pink adhesive silicone nipple cover.	Plastic

**Extractable Heavy Metal**

Test Method: With reference to ISO105-E04:2013 solution II, extraction with acidic sweat solution followed by analysis with ICP-OES/ICP-MS and UV-VIS for Cr VI.

Extractable Heavy Metal	Result (mg/kg)	Recommended Max. Limit (mg/kg)			
		Baby	Direct contact with skin	No direct contact with skin	Decoration material
	<u>1</u>	---	---	---	---
Antimony (Sb)	n.d.	30.0	30.0	30.0	N.A.
Arsenic (As)	n.d.	0.2	1.0	1.0	1.0
Lead (Pb)	n.d.	0.2	1.0	1.0	1.0
Cadmium (Cd)	n.d.	0.1	0.1	0.1	0.1
Chromium (Cr)	n.d.	1.0	2.0	2.0	2.0
Chromium VI (CrVI)	n.d.	ND	ND	ND	ND
Cobalt (Co)	n.d.	1.0	4.0	4.0	4.0
Copper (Cu)	n.d.	25.0	50.0	50.0	50.0
Nickel (Ni)	n.d.	0.5	1.0	1.0	1.0
Mercury (Hg)	n.d.	0.02	0.02	0.02	0.02
<b>Conclusion</b>	<b>Pass</b>				



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSI Standards Technical Service Co., Ltd. 198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e sgs.china@sgs.com

\* Composite test has been performed as per the special request of client.

Note: n.d. = not detected  
 N.A. = Not applicable  
 \* = exceed the limit  
 # = Exceeds the relevant requirements of 2 / 3-composite mix  
 Detection Limit:

<u>Test item(s)</u>	<u>Detection Limit (mg/kg)</u>
Antimony, Sb	1.0
Arsenic, As	0.2
Lead, Pb	0.2
Cadmium, Cd	0.1
Chromium, Cr	1.0
Chromium VI	0.5
Cobalt, Co	1.0
Copper, Cu	5.0
Nickel, Ni	0.5
Mercury, Hg	0.02



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

Sample Photo



\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)